EXHIBIT A



NPDES #: MA0100617
2006 Reissuance, Page 1 of 13

~ AUTHORIZATION TO DISCHARGE UNDER THE
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM

In comphance with the provisions of the Federal Clean Water Act as amended (33US.C. §§1251 et seq.;
the "CWA"), and the Massachusetts Clean Waters Act, as amended (M.G,L. Chap. 21 §§26-53),

City of Leominster
Department of Public Works

is authorized to discharge from the facility ]ocated.at'
Leominster Water Pollutlon Control Facility
436 Mechanic Street
Leominster, MA 01453
to receiving water named:

North Nashua River (MA-81)

in accordance with effluent llmltatlons monitoring requnrements and other conditions set forth

- herein.

The Town of Lunenberg is a co-permittee for Part L.D., Operation and Maintenance and Part LE.,
[...]
Cotnment #5:

- " NPDES Permit # MA0100617
2006 Reissuance
Page 17 of 19

clearly wzll not bring the instream conceritration to the Ecoregion gwdance

recommendation. The Nashua River is currently the focus of a TMDL and we. hope this
permit and other affected permits in the watershed will be revisited when the TMDL
determines the appropriate loads Sfor all of the contrtbutmg sources of nutrzents

Given-the degraded state. of the receiving water and the upstream and downstream data
on the impact of the Leominster discharge on phosphorus concentrations in the river, we
would like to strongly recommend the best practicable treatment concentration of 0.2
mg/l-also be required as the daily maximum for this facility and that load limitations also

‘be added to the permit for monthly average and daily maximum. This option may not be

as desirable as assigning a concentration limitation likely to achieve the Ecoregional
recommended goals but it will require the facility to consistently meet practicably
achievable goals and keep phosphorus concentrations and loads to the practicably

| Jeasible lowest level throughout the growing season. The addition of a phosphorus load,

Jor both summer and winter seasonal limits, is necessary due to the wide fluctuations in
the effluent volume with the DMR data showing many flow events well above 9.3 MGD.
Without load limitations, excessive amounts of phosphorus could travel downstream and
be sequestered in impoundments such as the highly eutrophied Pepperell Pond,

Based on currently available reference documents and ambieﬁt water quality data, EPA
believes that an effluent limit of 0.2 mg/l applied as an average monthly limit is
consistent with achieving the water quality standards,

We are pleased to see infiltration and inflow requirements in the permit and appreciate
the efforts of the community to address V1. The flow information from this plant makes a
strong argument for the need to do further work. If one looks at recent flow figures and
removes 2.5% to account for the large industrial users, the per capita discharge would
exceed 120 gpc. Even with further discounting for business and other use the per capita
figure suggests there is still ongoing Il issues or a need to introduce a water
conservation educational campaign to try to achieve the State’s target per capita use
goals of 65 gpe. The daily maximum flows from this WWTP further illustrate there
reniains some significant I/l issues. In October of 2005 the monthly average was 6.26
MGD but the daily maximumwas almost treble that- 18.19 MGD. The April 2005 daily
maximum was more than treble the monthly average, (17.38 MGD vs 5.6 MGD). With
such variations in average and maximum flow it is likely the variations are stormwater
related, We hope the City can make further significant inroads into the I/l issue in the
near future and eliminate its combined manholes so there will be no a’rscharges of
sanitary sewage to the Stormwater system.

EPA acknowledges the comment.

The facility has had a poor compliance record for meeting its-copper concentration
limitation. Given the ongoing and consistent problems, we would like to strongly
recommend more frequent monitoring. We feel monthly monitoring does not provide
enough information on the variability of this toxic metal in the effluent or offer enough
Jeedback to determine if efforts to reduce the copper load are being successful.




Response:

'Comment'#6:

Response:

Comment #7:

Response:

Comment #8;

-Response:

NPDES Permit # MA0100617
" 2006 Reissuance
Page 18 of 19

- Thé'p'ennittee is Curr'entljr under an administrative order for éopper EPA believes the

proposed frequency of once per month is sufficient and that increased sampling would

_ not provide useful information.

Ammonia can be detrzmental to aquatic life and water quality. The draft permit has
seasonal limits calculated for the summer months and a report only requirement for
winter. We note thére is a separate listing in thé effluent limitations table for the period
of May 1-31 but a report only requirement though more ﬂequent monitoring. It is not
unusual to have an interim limit between the report only winter season in municipal

- permits and we would like to advocate for interim/ramping-up limits in May for ammonia

if there is potential for ammonia in the effluent to negatively impact the North Nashua-
especially-under the occasional low ﬂow springs New England has ‘experienced.

The increased sampling frequency will provide additional data and allow EPA to

. determine if there is reasonable potential for ammonia to cause a violation of state water
quality standards during the month of May. The permit can be re—opened and modlﬁed if

necessary.

There is a minor typographical error.in footnote number 10 where the Permittee is
required to' comply with the new phosphorus limit, it is listed as 1. 0 mg/l but the new limit
is 0.2 mg/l.

Footnote 10 appli'es to the winter (November 1 - March 31) total phoéphorus limit of 1.0
mg/l. The previous permit did not include a winter total phosphorus l1m1t and therefore,
this is a new limit, and a schedule is appropriate.

Figure 2 in'the Fact sheet has some z'nte_resting JSigures listed for plant flow for the time
period listed. In looking at the PCS database the maximum flow for the period 7/03 to
6/04 is 19.26 MGD not 7.538 MGD as listed in the flow and phosphorus loading table in
the figure. The minimum listed in the PCS data base is 5.29 MGD and the average is 5.59
MGD not 2.936 and 5.298 MGD. We suspect the PCS data base is correct and the
numbers on the figure are not. Is this indeed the case?

Figure 2 is a process flow diagram for the facility submitted by the permittee as part of

- the permit application. It was included as an attachment to the fact sheet to show the unit

processes at the treatment plant; the flow and loading information was not verified. The
flow data from PCS data, as shown on the Tables attached to the fact sheet, is correct.

C.)  Comments submitted by Elizabeth Ainsley Campbell, Executive Director and Martha S. Morgan,
Water Resources Advisor, Nashua River Watershed Assoclatxon, dated May 19, 2006. _



Ya

" Comment #1:

Response:

Comment #2:
‘Response:

‘Comment #3:

Response:

Comment #4.

Response:

NPDES Permit # MA0100617
‘ 2006 Reissuance
~ Page 190f 19 -

We strongly support the 0.2rﬁg/l total phosphorus limit for the plant at this time, and

agree with the frequency of monitoring for TP as well as the ortho phosphorus
monitoring. We also agree with the 24 hour composite sampling for the phosphorus and
the timing of the sampling (i.e., beginning in April and continuing through October).
Control of phosphorus discharges to the Nashua River is essential to limit plant growth
and the continued eutrophication in this impaired segment of the river.

EPA acknowledges the comment.

We encourage the 6.0 mg/l minimum limit for dissolved oxygen, to minimize impact to
this impaired segment of the Nashua River. .

EPA acknowledges the comment.

We believe the monitoring for copper should occur once per week, given the ‘exceredences

that have occurred in the past.

Please see the response to comment B.5.

The NRWA supports the plan for identifying and controlling infiltration and inflow (I/]).

EPA acknowledges the comment







bl

Wk

Fact Sheet No. MA0100617
2006 Reissuance, Page 1 of 14

UNITED STATES ENVIRONMENTAL PROTECTION AGENCY
NEW ENGLAND - REGION I
ONE CONGRESS STREET, SUITE 1100
BOSTON, MASSACHUSETTS 02114-2023

FACT SHEET

- DRAFT NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM (NPDES) PERMIT TO

DISCHARGE TO WATERS OF THE UNITED STATES

NPDES PERMIT NO: MA0100617

. NAME AND ADDRESS OF APPLICANT: .

City of Leominster
Department of Public Works L
109 Gl‘aham Str.e-'é‘f{m-w_‘!. "‘fv’;""ig{‘.k:ﬂ':}-’ RIS AT I .?J‘ R TR SR
Leominster, MA 01453

e m i ot TRt A e

The Town of Lunenburg is a co-permittee for specific activities required by the permit. See Section V1 of this
fact sheet and Sections I.D., and 1E,, of the draft permit. The responsible municipal department is:

Town of Luneaburg
" Department of Public Works -
520 Chase Road
LainenburgyMA- 01462 - —— -

NAME AND ADDRESS OF FACILITY WHERE DISCHARGE OCCURS:

Leominster Water Pollution Corrtrol Facility -
436 Mechanic Street '
‘Leominster, MA - 01453

RECEI\(ING WATERS: North Nashua River in the Nashua Rlver Watershed MA81—04 |
CLASSIFICATION Class B- Warm Water

I PROPOSED ACTION
The above named applicant has apphed to the U.S. Envnronmental Protection Agency for the re-
‘issuance of its NatlonarPollutant Discharge Elimination System (NPDES) permit to discharge into the
des:gnated receiving water. The current permit was signed on July 28, 2000 and became effective
‘sixty (60) days later. The permit expired September 28, 2005. A re-application was received on
March 12, 2005 This draft permxt w1|l expire five (5) years from the effectwe date.

b g y,; e ,',.,\,- R LR SN A ‘t% Mopeah

CIL _ TYPE OF FACILITY AND DISCHARGE LOCATION

The facility is an advanced wastewater treatment plant with a desngn flow of 9.3 million gallon per day
~ (mgd) and discharges to the North Nashua River (See Figure 1), The collection system is 96% separate
sanitary sewer and 4% combined storm and sanitary sewer. Although a portion of the system has
- combined sewers, there are no combined sewer overflows (CSOs) since the City has reduced I/ and




JUIR

A S

Fact Sheet No. MA0100617

_ 2006 Reissuance, Page 2 of 14

replaced sewers (increasing capacity, in some cases). Therefore, the capacity now exists to convey

combined flows to the treatment facility. The facility serves a population 0f 42,250 in Leominster and
approximately 900 in Lunenburg.

The facility's discharge outfalls are .lis;ted below:

_Qutfall Description of Discharge Receiving Water

001 Treated Effluent North Nashua River

DESCRIPTION OF DISCHARGE

Quantitative descriptions of the discharge in terms of significant effluent parameters, based on
discharge monitoring reports (DMRs) submitted for July 2003 through June 2005, and the March
2005 application, are shown in Tabies land 2 of this fact sheet, respectively.

LIMITATIONS AND CONDITIONS |

The effluent limitations and monitoring requirements may be found in the draft NPDES penmt

'PERMIT BASIS AND EXPLANATION OF EFFLUENT LIMITATION DERIVATION

A. PROCESS DESCRIPTION -

The facility is an advanced activated sludge facility with year—round sodium hypochlorite disinfection,
which discharges to the North Nashua River (See Figure 1). The facility has a design flow 0 9.3 mgd.
In addition to the sanitary flow, there are four non-categorical significant industrial dischargers
representing about 2.5% of the average daily plantflow,

The following is a brief description of the treatment process (See Figure 2); raw wastewater enters the
aerated grit chamber and then flows into the two primary settling tanks, where floating and settleable
solids are removed. The primary effluent then flows into the three aeration tanks, followed by three
secondary settling tanks. The secondary effluent is disinfected with sodium hypochlorite,
dechlorinated and the fi nal efﬂuent is discharged over aeration steps into the Noxth Nashua River,

Sludge is co-settled in prlmary clarifiers and then pumped to water tight trucks for dellvery to the East
Fltchburg WWTF, where it is dewatered and incinerated.

B. - EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

I | Overwew of Federal and State Regulatlon

Under Sect:on 301(b)(1)(B) of the Clean Water Act (“CWA") publlcly owned treatment
works (“POTWs") must have achieved effluent limitations based upon Secondary Treatment
by July 1, 1977. The secondary treatment requirements are set forth at 40 C.F.R. Part
133.102. In addition, Section 301(b)(1)(C) of the CWA requirés that effluent limitations
“"*“based on water quality considerations be established for point source discharges when sucli
limitations are necessary to meet state or federal water quahty standards that are applicable to -
the desrgnated receiving water.



AR T T R T

DRAFT

Fact Sheet # MA0100617
2006 Reissuance, Page 3 of 14

Pursuant to 40 C.F.R. § 122.44 (d), permittees must achieve water quality standards

* established under Section 303 of the Clean Water Act (CWA), including state narrative

criteria for water quality. Additionally, under 40 C.F.R. § 122.44 (d)(1)(i), "Limitations must
control all pollutants or pollutant parameters which the Director determines are or may be
discharged at a level which will cause, have the reasonable potential to cause, or contribute to
an excursion above any state water quality standard." When determining whether a discharge
causes, or has the reasonable potential to cause or contribute to an in-stream excursion above
a narrative or numeric criterion, the permitting authority shall use procedures which account
for existing controls on point and non-point sources of pollution, and where appropriate,
consider the dilution of the effluent in the receiving water.

2. Water Quality Standards; Designated Use; Qutfall 001

The North Nashua River in the vicinity of the discharges is classified as a Class B-warm water
fishery in the Massachusetts Surface Water Quality Standards (314 CMR 4.00). Class B
waters are designated as a habitat for fish, other aquatic life, and wildlife, and for primary and
secondary contact recreation. They shall be suitable forittlgation aiid othel Hgricultdral uses
and for compatible industrial cooling and process uses. The waters should have cons:stently
good aesthetic value. = _ ‘ v

A warm water ﬁshery is defined in the Massachusetts Surface Water Quality Standards (314
CMR 4.02) as waters in which the maximum mean monthly temperature generally exceeds
20° Celsius during the summer months and are not capable of supporting a year-round.
population of cold water stenothermal aquatic life.

- Section 303(d) of the Federal Clean-Water-Aet-(CWA)-requires-states to identify those

waterbodies that are not expected to meet surface water quality standards after the
implementation of technology-based controls and, as such require the development of total

‘maximum daily loads (TMDL,). The segment of the river (MA81-04), North Nashua River,

Leominster WWTF, Leominster to confluence with Nashua River, Lancaster, is listed on the |
Massachusetts 2002 Integrated List of Waters (303d) as impaired "and requiring- the

- development of a TMDL. The listed impairments for this segment are pathogens; taste, odor
. and color; and turbndlty These same impairments are listed for the river segment munedlately

CR T

-upstream of this segment. The specific cause(s) of these impairments are unknown.

The MassDEP 1998 Water Quality Assessment Reno_rt for the Nashua River, which is the
basis for the 303(d) list, notes that the facility is under a MassDEP enforcement order to
correct sewer surcharges and infiltratior/infiow problems.

Available Dllutlo
Water quality based limits are established with the use of a calculated availab le dilution. Title

314 CMR 4.03(3)(a) requires that effluent dilution be calculated based on the receiving water
7Q10. The 7Q10 is the lowest observed mean river flow for 7 consecutive days, occurring
.qver.a10-year recurrence interval. Additionally, the facility: des;sgn flow-isused J;o=ealculate
available effluént dilution.

The facility design flow is 9.3 million gallons per day or 14.4 cubic feet per second (cfs). . The
7Q10 flow used to calculate the effluent limits in the current permit was 34.9 cfs, resulting in
adilution factor of 3.42. The dilution factor in the draft permit has been reduced based on a
new analysis.



o o R B L T e DA

DRAFT ‘ : Fact Sheet # MAO100617
. ‘ 2006 Reissuance, Page 4 of 14

The nearest USGS streamflow gaging station is Gage 01094500, North Nashua River, located
just downstream of the Leominster POTW discharge, which has a 7Q10 flow 0f32.4 ¢fs and
a contributing drainage area of 110 square miles. The drainage area upstream of the